EXCELENCIA EN GALIDAD

CERTIFICADO DE CALIDAD / CERTIFICATE OF TEST AND ANALYSIS

No. Cerlificade /- |361886 - 10352174

Certificate No:

Fecha / Date: 01/07/2013

CARRET. LIBRE CELAYA-SALAMACA KM B84.8 C.RJ/ZIP MPIO, VILLAGRAN, GUANAJUATO

AGE CELAYA
: N . DATOS DEL GLIENTE / SOLD TO

CLIENTE CONSIGNADG / SHIP TO

|HATOS DEL EMBARQUE / SHIPPING INFORMATION

Cliznte / Customer: ACEROMEX SA DE CV

Cliente / Custamer: ACEROMEX MEXICO

Nam. Viaje / Travel No: 361886

Direceién f Address: CARRETERA MONTERREY LAREDO KM 27 - -

Direccion f Address: VIA JOSE LOPEZ PORTHLLC # 12 BIS SAN
FRANCISCO CHILPAN

Nam. Factura / Invoice No: G207897

Ciudad / City: CIENEGA DE FLORES Estado / Gtate: N.L.

Ciudad/ City: TULTITLAN

Estado { State: ERO. DE MEXICO

Pedido / Customer Order No: 10392174

Teléfono / Phone: 81555500 Pais / Country: MEXICC C.P.IZIP 65590

Coriec Electrénico / eMail:

Num, Plan / Shipping Plan: 381216
Fecha Embarque/ Date: 01/07/2013

damage at ihe time of shipment. No burnps, scrapes, folds, paints and nils.

de la compania. El malerizl se encuentra libre de dafios al momenlo de embarcarse. Sin golpes, raspaduras, dobleces, pintura o acelte. / We
Certify thal this materiz! has been produced, inspecied and tesled according to standards applicable in stzelmaking, And (o the dimensional
slandards NMX B 252, ASTM AG/ABM, provided the resulls satisfactorily, leaving setlled in the records of the company. The material is free from

o ] COMPOSIC]ON QUiMICAICHEMICALﬁQMPbSiTIQN_ 1% P_ESPIWE]GHT} - SR
Colada/ [Secuenciaf| Clave/ Produslo / Description of Goods %HC [%Mn] %S| %P | %S |%Cu|%Cr| %Ni [%Mo[%Snf %Ti| %V | PPM | PPM | CE
Heat Sequence Code Nb N
avs | avg | AVG | AvG | ave { avs | avs | ave | ave | ave | ave | Aave | AavG | AVG [ ave
1115607, 126122 60123 {CUADRAGC S 34" A-36 6,10m 2.0T.- . 0.46 | 0.65 | 0.16 { 0.006]0.014] 0.24 | 0.08 | 0.43 | 0.025 | 0017 | 0.001 | 0.003 0 89 0.29
11758¢ | 131078 50122 JCURDRADO § 5/8" A-36 6.10m 2.0T 045 | 066 | 0.18 |0.0050:012| 0.18 | 0.08 | 007 {0.0157 0.011 | 0.001 {0.002| 10 83 0.28
Secuancia f % Elong ! LF YS P. Doblez /
Sequence Elong kg/mm? Ksi Bend Test
2 : AVG AVG AVG AVG AVG
111560 126122 CUADRADO S 3/4” A-36 6.10m 55.7 79.2 23.6 48.2 88.5 No Cumple /
2.0T - Unsuccessfuliy
117584 131076 .60122 |CUADRADO S 5/8" A-36 6.10m - 5/8" 1 46.9 68.7 28.0 338 48.2 Cumple /
i 2.0T Successfully
Certificamos que ste matarial 'ha sido producide, inspeccionado y probado de acuerdo a las normas de fabricacién del acero apficables, Y alas
normas dimensionales NMX B 252; ASTM AB/A6M, cumpliendo los resuitados obtenidas satisfactoriamente, quedando asenlados en fos registros . e
o

JAVIER ALBERTO DIAZ CHONG
Gerente de Aseguramientn de Calidad / Quality
Assurance Manager



